
 
TECHNICAL DOCUMENT  DOCUMENT NO. A4410-1 PAGE 1/4 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Notice 
1) Please acknowledge, we will stop the replenishment of stocks of parts when seven 

years have passed after end of sales or ten years have passed after end of production, 
therefore if the parts will be out of stock, we cannot supply anymore. 

2) “LIST PRICE EACH” is determined when parts list was created or on the date of 
correction, please acknowledge it will be changed in the future without any prior 
notice. 

 
 
 
 
 
 
 
 
 
 
 
 
 

ISSUE : April 08, 2015 
 
 
 
 
 
 
 
 
 
 

CONSEC CORPORATION 
   

PARTS LIST 

□59 Pole Base SB-594-1035 
□59 Pole Base SB-594-1235 
□59 Pole Base SB-594-1535 

 

ED-14 

REV. DATA OF CORRECTION CORRECTED DETAIL 

 Feb 06.2025 Added SB-594-1235, SB-594-1535 
Added No.9 in page 2. 

 



□59 POLE BASE SB-594-1035 DOCUMENT NO. A4410-1 PAGE 2/4 
     

 
 

NO. CODE NO. DESCRIPTION / STANDARD Q’TY REMARKS LIST PRICE EACH 

1 002001981 Main Pole □59×1030L Swivel 1  ¥48,500- 

2 002001960 Rack 2M×790L Swivel 1  ¥20,000- 

3 003210516 Hex. Socket Head Cap Screw M5×16 9  ¥20- 

4 003201280 Hex. Head Bolt M12×80 2  ¥310- 

5 003341200 Spring Washer 12 2  ¥15- 

6 002000918 Leveling Bolt M16×110 (Dihedral Width 21) 4  ¥300- 

7 003281600 Hex. Nut M16 4  ¥50- 

8 002003692 Base SB-594 1 After Lot No.0122 ¥18,500- 

9 003161383 Insert Nut M16 4 Attachment to 8 ¥400- 
  



□59 POLE BASE SB-594-1235, -1535 DOCUMENT NO. A4410-1 PAGE 3/4 
     

 
  



□59 POLE BASE SB-594-1235, -1535 DOCUMENT NO. A4410-1 PAGE 4/4 
      
NO. CODE NO. DESCRIPTION / STANDARD Q’TY REMARKS LIST PRICE EACH 

1 
002004170 Main Pole □59×1230L Swivel 1 SB-594-1235 ¥59,000- 

002004171 Main Pole □59×1530L Swivel 1 SB-594-1535 ¥72,000- 

2 
002004172 Rack 2M×639L Swivel 1 SB-594-1235 ¥18,000- 

002001960 Rack 2M×790L Swivel 1 SB-594-1535 ¥20,000- 

3 
002004174 Rack 2M×350L Swivel 1 SB-594-1235 ¥10,000- 

002004173 Rack 2M×495L Swivel 1 SB-594-1535 ¥14,000- 

4 
003210516 Hex. Socket Head Cap Screw M5×16 11 SB-594-1235 ¥20- 

003210516 Hex. Socket Head Cap Screw M5×16 14 SB-594-1535 ¥20- 

5 003201280 Hex. Head Bolt M12×80 2  ¥310- 

6 003341200 Spring Washer 12 2  ¥15- 

7 002000918 Leveling Bolt M16×110 (Dihedral Width 21) 4  ¥300- 

8 003281600 Hex. Nut M16 4  ¥50- 

9 003161383 Insert Nut M16 4 Attachment to 10 ¥400- 

10 002003692 Base SB-594 1 After Lot No.0122 ¥18,500- 
 


